AVSPARE.COM
parts catalog

6V-1970 LITERATURE GP S/N RM51-UP PART OF 486-0889 CHASSIS AR 992K WHEEL LOADER




OPERATOR STATION

CAB GP
 
#M00847450860
 

6V-1970: LITERATURE GP

6V-1970 LITERATURE GP
S/N RM51-UP
PART OF 486-0889 CHASSIS AR
i00089695 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  5P-8500 [2] KEY (LITERATURE COMPARTMENT)  
  5P-7958 [1] SLEEVE-CABLE SPLICE  
 
#M00847450861
 

144-2227: MIRROR GP

144-2227 MIRROR GP -EXTERIOR, HEATED
S/N RM51-UP
TWO POINT MOUNT
PART OF 315-3577 MIRROR GP-REAR VIEW
AN ATTACHMENT
i02871904 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8T-8729 [2] PIN-CONNECTOR (16-GA TO 18-GA)  
2. 102-8802 [1] KIT-RECEPTACLE (2-PIN)  
    (INCLUDES RECEPTACLE AS & WEDGE)
 
#M00847450862
 

106-4143: MIRROR GP-REAR VIEW

106-4143 MIRROR GP-REAR VIEW
S/N RM51-UP
PART OF 143-3604 MIRROR GP-REAR VIEW
AN ATTACHMENT
i00167374 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 5P-6879 [1] MIRROR  
2. 7U-1903 [1] SUPPORT  
3. 128-8678 [1] SPACER (10.5X25X15-MM THK)  
4. 5P-7468 [2] CLIP (SLOT)  
5. 5P-7469 [2] CLIP (TAB)  
6. 6K-5290 [2] CLIP (TAB)  
7. 6K-5291 [2] CLIP (SLOT)  
8. 6V-1874 [2] GROMMET (31-MM ID)  
9. 7X-0563 [1] WASHER-HARD (12X35X8-MM THK)  
10. 7X-7729 [8] WASHER (11X25X3-MM THK)  
11. 8T-0389 M [4] LOCKNUT (M10X1.5-THD)  
12. 8T-4185 M [2] BOLT (M10X1.5X50-MM)  
13. 8T-4195 M [2] BOLT (M10X1.5X30-MM)  
  M   METRIC PART
 
#M00847450863
 

143-3604: MIRROR GP-REAR VIEW

143-3604 MIRROR GP-REAR VIEW
S/N RM51-UP
PART OF 353-4228, 353-4248 MIRROR GP-REAR VIEW
AN ATTACHMENT
i00505152 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  106-4143 Y [2] MIRROR GP-REAR VIEW  
  Y   SEPARATE ILLUSTRATION
 
#M00847450864
 

315-3576: MIRROR GP-REAR VIEW

315-3576 MIRROR GP-REAR VIEW
S/N RM51-UP
PART OF 353-4228 MIRROR GP-REAR VIEW
AN ATTACHMENT
i05235852 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 5P-6879 [2] MIRROR  
2. 7X-7729 [12] WASHER (11X25X3-MM THK)  
3. 397-6878 C [4] BRACKET  
4. 315-3460 [1] BRACKET AS (RH)  
5. 315-3461 [1] BRACKET AS (LH)  
    (EACH BRACKET AS INCLUDES)
  8T-3490 M [2] NUT-WELD (M10X1.5-THD)  
6. 198-4778 [8] WASHER-HARD (13.5X30X12-MM THK)  
7. 6V-7744 M [4] LOCKNUT (M10X1.5-THD)  
8. 8T-4136 CM [4] BOLT (M10X1.5X25-MM)  
9. 8T-4184 M [8] BOLT (M12X1.75X45-MM)  
10. 8T-0722 CM [4] BOLT-LOCKING (M10X1.5X30-MM)  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
 
#M00847450865
 

315-3577: MIRROR GP-REAR VIEW

315-3577 MIRROR GP-REAR VIEW -HEATED
S/N RM51-UP
PART OF 353-4248 MIRROR GP-REAR VIEW
AN ATTACHMENT
i07014185 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 7X-7729 [12] WASHER (11X25X3-MM THK)  
2. 7K-1181 C [10] STRAP-CABLE  
3. 397-6878 [4] BRACKET  
4. 144-2227 CY [2] MIRROR GP (HEATED, 24-VOLT)  
5. 315-3460 [1] BRACKET AS (RH)  
6. 315-3461 [1] BRACKET AS (LH)  
    (EACH BRACKET AS INCLUDES)
  8T-3490 M [2] NUT-WELD (M10X1.5-THD)  
7. 130-5301 [2] CLIP  
8. 198-4778 [8] WASHER-HARD (13.5X30X12-MM THK)  
9. 130-5300 C [2] CLIP  
10. 6V-7744 M [4] LOCKNUT (M10X1.5-THD)  
11. 8T-4136 M [4] BOLT (M10X1.5X25-MM)  
12. 8T-4184 M [8] BOLT (M12X1.75X45-MM)  
13. 8T-0722 M [4] BOLT-LOCKING (M10X1.5X30-MM)  
14. 526-1368 CY [2] HARNESS AS-WIRING (HEATED MIRROR)  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#M00847450866
 

353-4228: MIRROR GP-REAR VIEW

353-4228 MIRROR GP-REAR VIEW
S/N RM51-UP
PART OF 519-1354, 519-1355 OPTION AR-MACHINE
CANNOT BE USED WITH @@@@@353-4248@@@@@
AN ATTACHMENT
i04382397 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 143-3604 Y [1] MIRROR GP-REAR VIEW (EXTERIOR)  
2. 315-3576 Y [1] MIRROR GP-REAR VIEW  
  Y   SEPARATE ILLUSTRATION
 
#M00847450867
 

353-4248: MIRROR GP-REAR VIEW

353-4248 MIRROR GP-REAR VIEW -HEATED
S/N RM51-UP
CANNOT BE USED WITH @@@@@353-4228@@@@@
AN ATTACHMENT
i04262139 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 143-3604 Y [1] MIRROR GP-REAR VIEW (EXTERIOR)  
2. 315-3577 Y [1] MIRROR GP-REAR VIEW (EXTERIOR, HEATED)  
  Y   SEPARATE ILLUSTRATION
 
#M00847450868
 

486-9389: MODULE GP-MONITOR KEYPAD

486-9389 MODULE GP-MONITOR KEYPAD
S/N RM51-UP
16-BUTTON
PART OF 510-4966 CONTROL GP-ELECTRONIC
i06712260 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8T-2659 M [4] LOCKNUT (M4X0.7-THD)  
2. 8F-1326 [4] WASHER (4.2X9.5X0.8-MM THK)  
  M   METRIC PART
 
#M00847450869
 

543-7154: MONITOR AR

543-7154 MONITOR AR
S/N RM51-UP
AN ATTACHMENT
i07357247 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  539-4747 Y [1] WIRING GP-TIRE MONITORING  
  542-9551 Y [1] SENSOR GP-PRESSURE  
  Y   SEPARATE ILLUSTRATION

Information:

Caterpillar Parts SIS Catalog 992K :

Truck sale:

On Request 
Caterpillar 992K, Construction
- Wheel Loaders
CATERPILLAR FINANCIAL SERVICES CORPORATION
849,900 
Caterpillar 992K, Construction
- Wheel Loaders
CATERPILLAR FINANCIAL SERVICES CORPORATION
750,000 
Caterpillar 992K, Construction
- Wheel Loaders
WHAYNE SUPPLY COMPANY
1,811,791 
Caterpillar 992K, Construction
- Wheel Loaders
EMPIRE MACHINERY
 
CATERPILLAR 992K 2012
- WHEEL LOADERS/INTEGRATED TOOLCARRIERS
TOROMONT
For All your Used Equipment Needs - in Ontario, Manitoba, Newfoundlan
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.